



BUREAU
VERITAS

Bureau Veritas
Consumer
Products
Services UK Ltd
31 Kingsland
Grange
Woolston
Warrington
Cheshire
WA1 4RW

TEST REPORT

Report Reference: TR4273/125868

Submitted By: Sensory Direct (UK) Ltd, Unit 12B, Shrub Hill Industrial Estate,
Worcester, WR4 9EL, United Kingdom
F.A.O: Andrew Caws

Order Date: 11 June 2013

Order No: None Given

Date of Receipt: 11 June 2013

Items Tested: Weighted Blanket
Colour: Blue
Style No: None Given
End Use: Therapeutic Bedding Blanket
Claimed: None Claimed

Specifications: BS 7175:1989 Section 3 – Individual bedcovers (including mattress cases and covers, sheets, pillowslips, blankets, bedspreads and continental quilt covers) tested with smoldering and flaming ignition sources.

Test Request: The samples supplied have been tested to BS 7175:1989 Section 3 using ignition sources 0, 1

Conditioning: Prior to testing the samples were conditioned in a standard atmosphere having a temperature of $20\pm 5^{\circ}\text{C}$ and a relative humidity of $65\pm 5\%$ r.h for a minimum of 16 hours.

Conclusion: The sample supplied meets the test requirements specified in BS 7175:1989 Section 3 using ignition sources 0, 1

Authorized By: Mark Jones 

Issue date: 11th June 2013



Tests marked 'Not UKAS Accredited' in this report are not included in the UKAS schedule for this laboratory. Opinions and interpretations expressed herein are outside the scope of the UKAS Accreditation.

The information contained within any report is based on current BVCPS UK Ltd knowledge and is given without guarantee. A satisfactory test report in no way implies that the product so tested is approved by BVCPS UK Ltd, UKAS or other body.

A report is a confidential document to the person or firm to whom it is issued and it will be strictly treated as such by BVCPS UK Ltd. It may not be reproduced either in its entirety or in part and may not be used for advertising. The person or firm to whom the report is issued may however show it or send it, or a certified copy thereof prepared by BVCPS UK Ltd, for the information of his customer, supplier or other persons directly concerned. BVCPS UK Ltd will not, without the written consent of the person or firm, enter into any discussion or correspondence with any third party concerning the contents of the report. In the event of the improper use of a report, BVCPS UK Ltd reserves the right to withdraw it or adopt any other remedy which may be appropriate.

Samples submitted for testing are accepted on the understanding that the report issued shall not form the basis of or instrument for, any legal liability against BVCPS UK Ltd and applies specifically to the sample(s) tested and not necessarily to the bulk.

Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW

TEST REPORT

Report Reference: TR4273/125868

Order Date: 31 May 2013

Order No: None Given

Date of Receipt: 04 June 2013

Items Tested: Weighted Blanket
Colour: Blue
Style No: Weighted Blanket
End Use: Therapeutic Bedding/Blanket
Claimed: None Claimed

Results:

The sample supplied meets the test criteria BS 5852 Part 1:1979

The following test results relate only to the ignitability of the test specimen under the particular conditions of the test and are not intended as a means of assessing the full potential fire hazard of the bed covers in use.

Test Criteria	1	3
Cigarette Weight:	0.96g	0.95g
Cigarette Position:	Top of specimen	Top of specimen
Smouldering duration:	23 Minutes 46 Seconds	24 Minutes 08 Seconds
Smouldering criteria	-	-
Smoulders to extremities	N	N
Smoulders through thickness	N	N
Smoulders more than 1 hour	N	N
Results	Pass	Pass

Key to results: Y = Yes N = No DNI= Did not ignite

Authorized By: Mark Jones

Issue date: 11th June 2013

TEST REPORT

Report Reference: TR4273/125868

Order Date: 31 May 2013

Order No: None Given

Date of Receipt: 04 June 2013

Items Tested: Weighted Blanket
Colour: Blue
Style No: Weighted Blanket
End Use: Therapeutic Bedding/Blanket
Claimed: None Claimed

Result:

The sample supplied meets the test criteria of BS 5852 Part 1:1979

The following test results relate only to the ignitability of the test specimen under the particular conditions of the test and are not intended as a means of assessing the full potential fire hazard of the bed covers in use.

Test Criteria	1	3
Match Position	Top of specimen	Top of specimen
Flaming source removed at	20s	20s
Flaming ceased at	DNI	DNI
Smoke ceased at	8 Seconds	7 Seconds
Smouldering criteria		
Smoulders to extremities	N	N
Smoulders through thickness	N	N
Smoulders more than 1 hour	N	N
Flaming Criteria		
Visible flames after 120 second	N	N
Escalating Flaming Combustion	N	N
Flaming to extremities	N	N
Flaming through thickness	N	N
Progressive smouldering on final inspection	N	N
Results	NI	NI

Key to results: Y = Yes N = No N/A = Not Applicable DNI= Did not ignite

Authorized By: Mark Jones

Issue date: 11th June 2013